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SAMPLE DESCRIPTION : ONE(1) PIECES OF SUBMITTED CUTTING SAID TO BE G.SOL.

[ TEM © G.SOL

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY AUTHORIZED BY
FOR FITI FOR FITI
l,wgp'l Tk oo D Db
JEONG PIL, TAK MOON-OK NOH
QUALITY MANAGER PRESIDENT

The test results contained in this report are limited to results on the sample(s) that is provided by the client and are not necessarily indicative or representative of the qualities of the lot from
- which the sample{s) was taken or of all preducts. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically
requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an offcial document that is established between the client

identified on this letter and the FITL.
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TEST CONDUCTED TEST RESULT

(01) ANTIBACTERIAL ACTIVITY OF TEXTILES (KS K 0693:2006 ) : CFU, BACTERIOSTATIC REDUCTION RATE %

BLANK #1

BACTERIA-1 : AT BEGINNING 2.4 x 10* 2.4 x 10*
AFTER 18HRS. 1.3 x 10° 9.6 x 10°
BACTERIOSTATIC REDUCTION RATE - 99.3

BACTERIA-2 : AT BEGINNING 2.2 x 10* 2.2 x 10*
AFTER 18HRS. 2.1 x 10 2.0 x 10°
BACTERIOSTATIC REDUCTION RATE - 99.9

NOTE) - STANDARD FABRIC : COTTON
- TEST BACTERIA  : BACTERIA-1 - Staphylococcus aureus ATCC 6538
BACTERIA-2 — Alebsiella pneumoniae ATCC 4352.
- < = LESS THAN
. WASH CONDITION : KS K 1S0O 6330:2006, 88, (40+3) C, FLAT DRY, 50 CYCLE

- SEE ATTACHED PHOTOS.
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SAMPLE :

The test results contained in this report are limited to results on the sample(s) that is provided by the client and are not necessarily indicative or representative of the qualities of the lot from
- which the sample{s) was taken or of all preducts. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically
requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an offcial document that is established between the client

identified on this letter and the FITL.
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TEST CONDUCTED TEST RESULT

— ANTIBACTERIAL ACTIVITY OF TEXTILES PHOTO : BACTERIA-1 : BLANK -

— ANTIBACTERIAL ACTIVITY OF TEXTILES PHOTO : BACTERIA-1 : #1 -

The test results contained in this report are limited to results on the sample(s) that is provided by the client and are not necessarily indicative or representative of the qualities of the lot from

which the sample(s) was taken or of all preducts. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically

_D UMENT ERVI E requested by the client, Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an offcial document that is established between the client
identified on this letter and the FITL.
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TEST CONDUCTED TEST RESULT

— ANTIBACTERIAL ACTIVITY OF TEXTILES PHOTO : BACTERIA-2 : BLANK -

— ANTIBACTERIAL ACTIVITY OF TEXTILES PHOTO : BACTERIA-2 : #1 -

The test results contained in this report are limited to results on the sample(s) that is provided by the client and are not necessarily indicative or representative of the qualities of the lot from

which the sample(s) was taken or of all preducts. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically

_D UMENT ERVI E requested by the client, Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an offcial document that is established between the client
identified on this letter and the FITL.




